
Chapter 5 Parts Lists 

 5-3 CL-S400DT 

 

 

 

 

 

 

 

 

 

 

 CL-S400DT 
 

 Recommended Spare Parts List 
 

 

Revision Up List 

Sheet No. Rev. No. Date 

1/1 0 July. 12, 2011 

 



Chapter 5 Parts Lists 

CL-S400DT 5-4 

PARTS LIST for CL-S400DT TITLE: Recommended Spare Parts List    Sheet No. 1/1 

  Rev. No. 0 

Maint. Class Item 
No. 

Location Part No. Part Name 
Q'ty/ 
Unit Worn Casual 

Remarks @ 

  1 2-6 SA2 Platen PPK90002-0 1     

  2 3-4-1 SA Power Supply (100V) PWT20004-0 1   For CSA  

  3 3-4-2 SA Power Supply (220V) PWT20003-0 1   For CSE/China  

  4 3-7-1 SA Main PCB PPS00001-0 1   For CSA/CSE  

  5 3-7-2 SA Main PCB (CHN) PPS00024-0 1   For China  

  6 4-15-1 SA2 Head PPM80001-0 1     

  7 4-15-2 SA2 Head (DP) PPM80002-0 1     

  8 4-16 SA Head Cable PPS30001-0 1     

  9 5-5 SA Adjust Sensor U PPS90001-0 1     

 10 6-5 SA Adjust Sensor L PPS90002-0 1     

 11 6-13 SA Head Up SW PPS90004-0 1     

 12 7-9 Unit, Motor TZ25801-1 1     

 13 8-5 SA FFC LCD PPS40001-0 1     

 14 8-6 SA LCD PCB PPS00002-0 1     

 15         

 16         

 17         

 18         

 19         

 20         



Chapter 5 Parts Lists 

 5-5 CL-S400DT 

 

 

 

 

 

 

 

 

 

 

 CL-S400DT 
 

 Drawing No. 1 
 
 Parts List & Location for General Assembly 

Revision Up List 

Sheet No. Rev. No. Date 

1/1 0 July. 12, 2011 

 



Chapter 5 Parts Lists 

CL-S400DT 5-6 

DRAWING NO. 1  General Assembly (Rev. 0) 
  
 



Chapter 5 Parts Lists 

 5-7 CL-S400DT 

PARTS LIST for CL-S400DT TITLE: General Assembly   Sheet No. 1/1 

 Drawing No. 1  Rev. No. 0 

Location Part Name Part No. 
Q'ty/ 
Unit 

Remarks @ 

1-1 SA Cover - 1 (Ref. Drawing No. 8)  

 -2 SA Mechanism - 1 (Ref. Drawing No. 2)  

 -3-1 Cover Front BK PBA00007-0 1 (Black)  

 -3-2 Cover Front PBA00003-0 1 (White)  

 -4 Holder Paper 127 PAM30001-0 2   

 -5-1 Cap PH BK PBA10006-0 2 (Black)  

 -5-2 Cap PH PBA10004-0 2 (White)  

 -6-1 Case BK PBA00005-0 1 (Black)  

 -6-2 Case PBA00001-0 1 (White)  

 -7-1 Cover SW BK PBA00008-0 1 (Black)  

 -7-2 Cover SW PBA00004-0 1   

 -8 Label Energy Star (BK) PZX30001-0 1   

 -9 Cap Paper Holder PBA10008-0 2   

 -10-1 Label Inlet Volt (100-120) PRX30001-0 1 For CSA  

 -10-2 Label Inlet Volt (200-240) PRX30002-0 1 For CSE/China  

 -11 Screw, PHT(#2), M3.0X8(NI) E10130-080WF 3   

 -12 Screw, BH (N), M3.0X6 (NI) E00530-060WF 8   

      

      

      



Chapter 5 Parts Lists 

CL-S400DT 5-8 

 

 

 

 

 

 

 

 

 

 

 CL-S400DT 
 

 Drawing No. 2 
 

 Parts List & Location for SA Mechanism 

Revision Up List 

Sheet No. Rev. No. Date 

1/1 0 July. 12, 2011 

 



Chapter 5 Parts Lists 

 5-9 CL-S400DT 

DRAWING NO. 2  SA Mechanism (Rev. 0) 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 



Chapter 5 Parts Lists 

CL-S400DT 5-10 

PARTS LIST for CL-S400DT TITLE: SA Mechanism   Sheet No. 1/1 

 Drawing No. 2 Rev. No. 0 

Location Part Name Part No. 
Q'ty/ 
Unit 

Remarks @ 

2-1 SA2 Cover Frame - 1 (Ref. Drawing No. 4)  

 -2 SA Guide Paper U - 1 (Ref. Drawing No. 5)  

 -3 SA Guide Paper L - 1 (Ref. Drawing No. 6)  

 -4 Spring Pop Up PJG60003-0 1   

 -5 Shaft Hinge Frame PCG80004-0 1   

 -6 SA2 Platen PPK90002-0 1   

 -7 SA2 Main Frame - 1 (Ref. Drawing No. 7)  

 -8 SA2 Base Frame - 1 (Ref. Drawing No. 3)  

 -9 E-Ring, 3.0 E60330-000F 1   

 -10 Screw, BH (N), M3.0X6 (NI) E00530-060WF 4   

      

      

      

      

      

      

      

      

      

      



Chapter 5 Parts Lists 

 5-11 CL-S400DT 

 

 

 

 

 

 

 

 

 

 

 CL-S400DT 
 
 Drawing No. 3 
 

 Parts List & Location for SA2 Base Frame 

Revision Up List 

Sheet No. Rev. No. Date 

1/2 0 July. 12, 2011 

2/2 0 July. 12, 2011 

 



Chapter 5 Parts Lists 

CL-S400DT 5-12 

DRAWING NO. 3  SA2 Base Frame (Rev. 0) 

 

 



Chapter 5 Parts Lists 

 5-13 CL-S400DT 

PARTS LIST for CL-S400DT TITLE:  SA2 Base Frame   Sheet No. 1/2 

 Drawing No. 3 Rev. No. 0 

Location Part Name Part No. 
Q'ty/ 
Unit 

Remarks @ 

3-1 Cover Power PCB PBC80001-0 1   

 -2 Frame Base PAC60005-0 1   

 -3 SA Power SW Cable PPS30003-0 1   

 -4-1 SA Power Supply (100V) PWT20004-0 1 For CSA  

 -4-2 SA Power Supply (220V) PWT20003-0 1 For CSE/China  

 -5 Sheet Insulation  PRC00001-0 1   

 -6 Frame Power PCB PAC60006-0 1   

 -7-1 SA Main PCB PPS00001-0 1 For CSA/CSE  

 -7-2 SA Main PCB (CHN) PPS00024-0 1 For China  

 -8 LWS-1S (Cable, Clamp) TZ59901-0 1   

 -9 Lock Screw (Inch) C6390-071# 2   

 -10 Plate, I/F Cover TA54107-1 1   

 -11 Frame Bottom PAC60007-0 1   

 -12 Leg BE54106-0 4   

 -13 SA Power Cable PPS30002-0 1   

 -14 Screw, BH (N), M4X5 E00540-050WF 1   

 -15 Screw, FH, M3.0X6 E00230-060F 2   

 -16 Screw, BH (N), M3.0X6 (NI) E00530-060WF 17   

 -17 Washer, EXT, T (N), 4 E50740-000WF 1   

 -18 Label, FCC ECES VCCI-A TZ99901-0 1 For CSA  



Chapter 5 Parts Lists 

CL-S400DT 5-14 

PARTS LIST for CL-S400DT TITLE:  SA2 Base Frame   Sheet No. 2/2 

 Drawing No. 3 Rev. No. 0 

Location Part Name Part No. 
Q'ty/ 
Unit 

Remarks @ 

3-19 EMI Gasket PWC20001-0 1   

      

      

      

      

      

      

      

      

      

      

      

      

      

      

      

      

      

      

      



Chapter 5 Parts Lists 

 5-15 CL-S400DT 

 

 

 

 

 

 

 

 

 

 

 CL-S400DT 
 
 Drawing No. 4 
 

 Parts List & Location for SA2 Cover Frame 

Revision Up List 

Sheet No. Rev. No. Date 

1/2 0 July. 12, 2011 

2/2 0 July. 12, 2011 

 



Chapter 5 Parts Lists 

CL-S400DT 5-16 

DRAWING NO. 4  SA2 Cover Frame (Rev. 0) 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Apply grease (Floil G-311S) 
to the places marked with .



Chapter 5 Parts Lists 

 5-17 CL-S400DT 

PARTS LIST for CL-S400DT TITLE: SA2 Cover Frame   Sheet No. 1/2

 Drawing No. 4  Rev. No. 0 

Location Part Name Part No. 
Q'ty/ 
Unit 

Remarks @ 

4-1 Stopper Cover Open PBA60002-0 1   

 -2 SA Cover Frame PPC60002-0 1   

 -3 Cam Adjust Head Angle PBF50002-0 1   

 -4 Cam Adjust Head Spring PBF50001-0 1   

 -5 Leg, Case L F JM59902-0 4   

 -6 Plate Label Protect 2 PAC70003-0 1   

 -7 Spring Head L PJG60001-0 1   

 -8 Spacer Adjust Spring PBH40001-0 1   

 -9 Plate Adjust Spring Holder PAE00003-0 1   

 -10 Spring Head R PJG60002-0 1   

 -11 Stopper Guide Paper U PBA60001-0 1   

 -12 Spacer Adjust Head Angle PBH40002-0 1   

 -13 SA Plate Holder Head PPE00001-0 1   

 -14 Plate Label Protect PAC70002-0 1   

 -15-1 SA2 Head PPM80001-0 1   

 -15-2 SA2 Head (DP) PPM80002-0 1   

 -16 SA Head Cable PPS30001-0 1   

 -17 Wire Tie CS66-00003857 1   

 -18 Pawl Adjust Angle Cam PBA60005-0 1   

 -19 Washer, Platen TZ44116-0 1   



Chapter 5 Parts Lists 

CL-S400DT 5-18 

PARTS LIST for CL-S400DT TITLE: SA2 Cover Frame   Sheet No. 2/2

 Drawing No. 4  Rev. No. 0 

Location Part Name Part No. 
Q'ty/ 
Unit 

Remarks @ 

4-20 Screw, PH, M3.0X10 E00130-100F 2   

 -21 Screw, BHT(PT), M2.0X5 E15720-050F 2   

 -22 Screw, BH (N), M3.0X6 (NI) E00530-060WF 5   

      

      

      

      

      

      

      

      

      

      

      

      

      

      

      

      

      



Chapter 5 Parts Lists 

 5-19 CL-S400DT 

 

 

 

 

 

 

 

 

 

 

 CL-S400DT 
 

 Drawing No. 5 
 
 Parts List & Location for SA Guide Paper U 

Revision Up List 

Sheet No. Rev. No. Date 

1/1 0 July. 12, 2011 

 



Chapter 5 Parts Lists 

CL-S400DT 5-20 

DRAWING NO. 5  SA Guide Paper U (Rev. 0) 

 

 

 

 

 

 

 

 

 

 



Chapter 5 Parts Lists 

 5-21 CL-S400DT 

PARTS LIST for CL-S400DT TITLE:SA Guide Paper U   Sheet No. 1/1 

 Drawing No. 5 Rev. No. 0 

Location Part Name Part No. 
Q'ty/ 
Unit 

Remarks @ 

5-1 Cover Adjust Sensor U PBC80004-0 1   

 -2 Pawl Adjust Sensor U PBA60003-0 1   

 -3 Holder Adjust Sensor U PBE00002-0 1   

 -4 SA Adjust Sensor U PPS90001-0 1   

 -5 Guide Paper U PBM30002-0 1   

 -6 Shaft Roller PCG80011-0 1   

 -7 Roller Guide Paper U PBM10001-0 2   

 -8 Sheet Adjust Sensor U PRC80002-0 1   

 -9 Label, Heat Caution-02 TZ99913-0 1   

 -10 Screw, BHT(PT), M2.6X5 E12826-050F 2   

 -11 Screw, NO.0 PHT(BT#1), M2.0X3 E11920-030F 1   

 -12 E-Ring, 2.0 E60320-000F 2   

 -13 Sheet Head Insulation PRC00002-0 1   

      

      

      

      

      

      

      
 



Chapter 5 Parts Lists 

CL-S400DT 5-22 

 

 

 

 

 

 

 

 

 

 

 CL-S400DT 
 

 Drawing No. 6 
 
 Parts List & Location for SA Guide Paper L 

Revision Up List 

Sheet No. Rev. No. Date 

1/2 0 July. 12, 2011 

2/2 0 July. 12, 2011 

 



Chapter 5 Parts Lists 

 5-23 CL-S400DT 

DRAWING NO. 6  SA Guide Paper L (Rev. 0) 

 

 

Apply grease (UD-24) to the 
place marked with . (To the 
groove where �9� slides along.) 



Chapter 5 Parts Lists 

CL-S400DT 5-24 

PARTS LIST for CL-S400DT TITLE: SA Guide Paper L   Sheet No. 1/2 

 Drawing No. 6  Rev. No. 0 

Location Part Name Part No. 
Q'ty/ 
Unit 

Remarks @ 

6-1 Sheet Adjust Sensor L PRC80001-0 1   

 -2 Key Adjust Sensor L PBA60004-0 1   

 -3 Spring Adjust Sensor L PJG60005-0 1   

 -4 Holder Adjust Sensor L PBE00001-0 1   

 -5 SA Adjust Sensor L PPS90002-0 1   

 -6 Holder Adjust Sensor L Cable PBE00003-0 1   

 -7 Sheet Fixed Sensor PRC80003-0 1   

 -8 -       -    

 -9 Guide Paper R PBM30004-0 1   

 -10 Guide Paper L PBM30001-0 1   

 -11 -       -    

 -12 Lever Adjust Sensor L PBC90002-0 1   

 -13 SA Head Up SW PPS90004-0 1   

 -14 Holder Cover Open SW PAE00004-0 1   

 -15 Spring Leaf Guide Paper R PAG60001-0 1   

 -16 Sheet Adjust Sensor L Scale PRC80004-0 1   

 -17 Label, Edge Caution-02 TZ99914-0 1   

 -18 Screw, NO.0, PHT (PT, BK), M2X5 E12820-050F 2   

 -19 Screw, NO.0, PHT (BT #3), M1.7X7 E13517-070F 1   

 -20 Screw, BHT(PT), M3.0X6 E12830-060F 1   



Chapter 5 Parts Lists 

 5-25 CL-S400DT 

PARTS LIST for CL-S400DT TITLE: SA Guide Paper L   Sheet No. 2/2 

 Drawing No. 6  Rev. No. 0 

Location Part Name Part No. 
Q'ty/ 
Unit 

Remarks @ 

6-21 Screw, NO.0 PHT(BT#1), M2.0X3 E11920-030F 1   

      

      

      

      

      

      

      

      

      

      

      

      

      

      

      

      

      

      

      



Chapter 5 Parts Lists 

CL-S400DT 5-26 

 

 

 

 

 

 

 

 

 

 

 CL-S400DT 
 

 Drawing No. 7 
 
 Parts List & Location for SA2 Main Frame 

Revision Up List 

Sheet No. Rev. No. Date 

1/1 0 July. 12, 2011 

 



Chapter 5 Parts Lists 

 5-27 CL-S400DT 

DRAWING NO. 7  SA2 Main Frame (Rev. 0) 

 

Apply grease to the place
marked with . 
   FLOIL G-311S 
   SANKOL ZZG-1001 



Chapter 5 Parts Lists 

CL-S400DT 5-28 

PARTS LIST for CL-S400DT TITLE: SA2 Main Frame   Sheet No. 1/1 

 Drawing No. 7  Rev. No. 0 

Location Part Name Part No. 
Q'ty/ 
Unit 

Remarks @ 

7-1 Cover Cable PBC80002-0 1   

 -2 Gear Reduction 2 PBF00002-0 1   

 -3 Gear Reduction 1 PBF00001-0 1   

 -4 Gear Idle PBF00003-0 1   

 -5 SA Hinge Frame PPC60003-0 1   

 -6 Guide Paper F PBM30003-0 1   

 -7 Plate Peel Guide PAC70001-0 1   

 -8 SA Main Frame PPC60001-0 1   

 -9 Unit, Motor TZ25801-1 1   

 -10 Frame Front PAC60003-0 1   

 -11 Spring Cover Lock Lever PJG60004-0 1   

 -12 Lever R Cover Lock PAC90001-0 1   

 -13 Knob Cover Open PBA10001-0 1   

 -14 Lever Support Cover Open PBC90001-0 1   

 -15 Spring Cover Open Knob PJG60006-0 1   

 -16 Cover Adjust Sensor L PBC80003-0 1   

 -17 Washer, Platen TZ44116-0 1   

 -18 E-Ring, 4.0 E60340-000F 1   

 -19 Screw, BH (N), M3.0X6 (NI) E00530-060WF 8   

 -20 Screw, NO.0, PHT (PT, BK), M2X5 E12820-050F 1   
 



Chapter 5 Parts Lists 

 5-29 CL-S400DT 

 

 

 

 

 

 

 

 

 

 

 CL-S400DT 
 

 Drawing No. 8 
 
 Parts List & Location for SA Cover 

Revision Up List 

Sheet No. Rev. No. Date 

1/1 0 July. 12, 2011 

 



Chapter 5 Parts Lists 

CL-S400DT 5-30 

DRAWING NO. 8  SA Cover (Rev. 0) 

 



Chapter 5 Parts Lists 

 5-31 CL-S400DT 

PARTS LIST for CL-S400DT TITLE: SA Coverr   Sheet No. 1/1 

 Drawing No. 8 Rev. No. 0 

Location Part Name Part No. 
Q'ty/ 
Unit 

Remarks @ 

8-1-1 Sheet Ope-Pane PRN30001-0 1 For CSA/CSE  

 -1-2 Sheet Ope-Pane (CHN) PRN30004-0 1 For China  

 -2 Cover LCD PBA10002-0 1   

 -3 Logo, CITIZEN TZ54103-0 1   

 -4-1 Cover PBA00002-0 1 (White)  

 -4-2 Cover BK PBA00006-0 1 (Black)  

 -5 SA FFC LCD PPS40001-0 1   

 -6 SA LCD PCB PPS00002-0 1   

 -7-1 Label Adjust Cam (WH) PRX30005-0 1 (White)  

 -7-2 Label Adjust Cam (BK) PRX30004-0 1 (Black)  

 -8 Screw, BHT (PT), M2.0X5 E12820-050F 4   

      

      

      

      

      

      

      

      

      
  



Chapter 5 Parts Lists 

CL-S400DT 5-32 

 

 

 

 

 

 

 

 

 

 

 CL-S400DT 
 

 Drawing No. 9 
 
 Parts List & Location for Accessories 

Revision Up List 

Sheet No. Rev. No. Date 

1/1 0 July. 12, 2011 

 



Chapter 5 Parts Lists 

 5-33 CL-S400DT 

DRAWING NO. 9  Accessories (Rev. 0) 

 



Chapter 5 Parts Lists 

 

CL-S400DT 5-34 

PARTS LIST for CL-S400DT TITLE: Accessories   Sheet No. 1/1 

 Drawing No. -  Rev. No. 0 

Location Part Name Part No. 
Q'ty/ 
Unit 

Remarks @ 

9-1 Shaft, Paper JM79202-0 1   

 -2 Flange, Paper Wide JM79201-0 1   

 -3-1 CORD SET (UL/CSA) C6009-000# 1 For CSA  

 -3-2 CORD SET (OE Straight) C6009-200# 1 For CSE  

 -3-3 CORD SET (UK) C6009-300# 1 For CSE  

 -3-4 CORD SET (CHINA) C6009-800# 1 For China  

 � Manual User�s & Drivers (CD-R) PXY90001-0 1 For CSA/CSE  

 � Manual User�s & Drivers (CD-R) PXY90004-0 1 For China  

 � Guide Quick-Start PXZ00002-0 1 For CSA/CSE  

 � Guide Quick-Start PXZ00005-0 1 For China  

 � Label, Accessory 150LA-1 JN79902-0 1 Label Paper  

      

      

      

      

      

      

      

      

      
 




